

	29-60 days
<b>UTI</b>	<b>Ceftriaxone</b> 50mg/kg/dose q24hr  Oral antibiotics: <b>Cephalexin</b> 50-100mg/kg/day divided TID
<b>No focus identified</b>	<b>Ceftriaxone</b> 50mg/kg/dose q24hr
<b>Bacterial meningitis / meningitis suspected</b>	<b>Ceftriaxone</b> 50mg/kg/dose q12hr <i>AND</i> <b>Vancomycin</b> 60mg/kg/day q6 or 8hr (interval based on CGA*)

**Footnote**

\* CGA = gestational age  
+ chronological age